
º 

Spring 2015, Vol. 45, No. 1

ClearWaters
New York Water Environment Association, Inc. 

Pathogens: Prevention and Disinfection
Also Inside:

Highlights of 87th Annual Meeting 
Renewal Energy Projects 

2015: NYWEA’s Year of the Operator 
Operators Spotlighted, page 54



WASTEWATER DISINFECTION 

There are many reasons why the TrojanUV3000Plus™ is  
one of our flagship – and most installed – wastewater 
disinfection systems. For instance, it’s modular and  
compact, making for easier installation and retrofitting. 
It’s effective in several applications, including secondary 
effluent disinfection and reuse. And features like  
ActiClean™ sleeve cleaning and long lamp life reduce the 
time and money you spend on maintenance.
[...]
   dioxide, chloroamines, copper.
DPD – Ferrous Titrimetric Method 330.4 4500-Cl F 0.018 mg Cl/L, normal working detection  

   limits typically higher.
DPD – Colorimetric Method 330.5 4500-Cl G 0.010 mg Cl/L, normal working  

  (Spectrophotometric DPD)   detection limits typically higher.
Electrode (e .g ., Orion 97-70  – – 0.2 mg Cl/L 

  chlorine specific ion)    0.01 mg Cl/L with blank correction
Key:
DPD = N,N-diethyl-p-phenylenediamine 
Blue highlights are Standard Method recommended WW methods.
Note: 
1. Standard Methods for the Examination of Water and Wastewater, 22nd Edition. 2012.



Clear Waters Spring 2015   33

t Mixing zone analysis
t Diffuser studies or ambient monitoring studies
t Inline monitoring for TRC
t Process design and construction of dechlorination systems, or 

alternative disinfectant
t Design, modification or construction of a diffuser
t Process design and construction of UV disinfection systems.

The NYSDEC is working hard to let potentially affected discharg-
ers know that improved TRC analytical method sensitivity may 
decrease the allowable discharge concentration. 

Frank DeOrio is Technical Manager for O’Brien & Gere Operations and 
may be contacted at frank.deorio@obg.com. Darcy Sachs (darcy.sachs@
obg.com) is Project Manager, also with O’Brien & Gere.

References
1. Now described as the Method Reporting Level (ML) in new or 

recently renewed SPDES permits. 
For compliance, the USEPA approved method with the lowest 
possible detection limit (40 CFR Part 136) for the measurement 
of the parameter is generally selected. 
ML: The ML is a quantification term defined by the USEPA as: 
“The concentration at which the entire analytical system must 
give a recognizable signal and acceptable calibration point. The 
ML is the concentration in a sample that is equivalent to the con-
centration of the lowest calibration standard analyzed by a specif-
ic analytical procedure, assuming that all of the method-specified 
sample weights, volumes, and processing steps have been fol-
lowed. The ML concept and how it is calculated have evolved over 

time. MLs have been either calculated as 3.18 times the MDL, or 
set equal to the lowest calibration standard. The factor of 3.18 is 
derived from another quantification term, the LOQ.
PQL: The PQL is the “lowest level that can be reliably achieved 
within specified limits of precision and accuracy during routine 
laboratory operating conditions…” 50 FR 46906.

2 . US Code 40 CFR Part 136 “Guidelines Establishing Test Proce-
dures for the Analysis of Pollutants, as amended 2007.

3. There are at times exceptions to this approach.
4 . Based on TOGS 1.2.1 Industrial Permit Writing, Appendix C for 

dechlorination. 
5 . Based on Standard Methods and test kit manufacturers 0.010 

mg/L method detection limit for Method 4500-Cl G, and is able 
to achieve a PQL of 0.02 mg/L in wastewater. This PQL is cal-
culated using USEPA 2010 guidance for determining analytical 
methods quantitation levels.



34   Clear Waters Spring 2015



Clear Waters Spring 2015   35

Ideas transform communities
This is where great begins. 

Offices Worldwide 

hdrinc.com



36   Clear Waters Spring 2015

continued on page 38

November 20, 2014
Who this is for: Workers who handle untreated sewage that 

comes from hospitals, medical facilities, and other facilities with 
confirmed individuals with Ebola.

What this is for: To provide recommendations for workers on 
the types of personal protective equipment (PPE) to be used and 
proper hygiene for the safe handling of untreated sewage that may 
contain Ebola virus.

How to use: Use this document to reduce the workers’ risk of 
exposure to infectious agents including Ebola virus when working 
with untreated sewage.

See also: Frequently Asked Questions on Interim Guidance 
for Managers and Workers Handling Untreated Sewage from 
Suspected or Confirmed Individuals with Ebola in the U.S.

Key Points
• Ebola virus is more fragile than many enteric viruses that cause 

diarrheal disease or hepatitis.
• The envelope that covers Ebola makes it more susceptible to  

environmental stresses and to chemical germicides than non- 
enveloped viruses, such as hepatitis A, poliovirus, and norovirus.

• To protect workers against Ebola: 
o Educate them on 

t What PPE to use to protect broken skin and mucous mem-
branes and

t How to properly use the PPE, including how to put it on 
and take it off.

o Develop and fully implement routine protocols that ensure 
workers are protected against potential exposures (i.e., pre-
vent contact with broken skin, eyes, nose or mouth) when 
handling untreated sewage.

o Ensure all workers always practice good personal hygiene, 
including frequent hand washing to reduce potential expo-
sures to any of the pathogens in sewage.

This guidance is based on current knowledge of Ebola virus, 
including detailed information on Ebola virus transmission, rec-
ommendations from the World Health Organization (WHO), and 
scientific studies of wastewater treatment and workers who handle 
wastewater.1,2,3 Updates will be posted as needed on the CDC Ebola 
webpage at http://www.cdc.gov/vhf/ebola/.

Some workers come in contact with untreated sewage before it 
enters the wastewater treatment plant and could be at very low risk 
of exposure to Ebola virus. These workers include:
• Plumbers in hospitals that are currently treating an Ebola patient
• Sewer maintenance workers working on the active sewer lines 

serving the hospital with an Ebola patient
• Construction workers who repair or replace active sewer lines 

serving the hospital with an Ebola patient

Transmission
Ebola virus is transmitted through:

• Direct, unprotected contact (i.e., with broken skin, eyes, nose or 
mouth) with blood or other body fluids (e.g., , feces, vomit, urine, 
saliva, sweat, breast milk, tears, vaginal fluid, and semen) of an 
infected patient who is actively ill

• Needle stick injuries from needles and syringes that have been 
contaminated with infected blood or other body fluids and tissue 
from an infected patient who is actively ill

• Unprotected contact with medical equipment contaminated with 
blood or body fluids from an infected patient who is actively ill

• Direct, unprotected contact with the body of someone who has 
died from Ebola
The World Health Organization recommends that human  

wastes, including waste from Ebola patients such as vomitus and 
feces, be either disposed of through a sanitary sewer or be buried 
in a pit toilet or latrine with no additional contact or treatment.4,5,6 

There has been no evidence to date that Ebola can be transmitted 
via exposure to sewage.7 The WHO has established guidelines 
for hygiene and PPE to prevent exposure to potential pathogens 
when working with untreated sewage.4,5 In the United States, 

Interim Guidance for Managers and Workers Handling Untreated 
Sewage from Individuals with Ebola in the United States
Reprinted from CDC public domain material 

So
ur

ce
: C

D
C



Clear Waters Spring 2015   37

http://www.psiprocess.comJohn.corkery
@psiprocess. 
com

Pumping Services, Inc.

201 Lincoln Blvd.

Middlesex, NJ USA

P: 732 469 4540

F: 732 469 5912

www.psiprocess.com

Serving the Water and Wastewater Treatment Industry in New York and New Jersey

Edward Cornell                     732.667.1818
Project Management
Richard Scott                        732.667.1816
Project Management
David Hull                              732.667.1803
Estimating Management
Richard Malt                          732.667.1814
VP Service Manager

David J. Silverman P.E.     347.563.0766
New York Region 
John Corkery                     732.667.1800 
New  York-New Jersey
Denis Rehse                      732.667.1820
New Jersey 
Dale Parkhurst                   732.667.1805
VP Sales

Roger Parkhurst                732.667.1804
New Jersey
Edward Johnson               732.667.1822
Industrial Sales NY-NJ
Engineering Assistance     732.667.1833
Ana Hende, Sean Paratore 
Martin Striefler                    732.667.1861
Aftermarket Sales NJ/NY

WASTEWATER SCREENING 
Multi Rake Front Cleaning Screens - Mahr® Bar Screen 
– Washer Compactors  – Headworks Inc

WASTEWATER BIOLOGICAL TREATMENT AERATION 
EDI Coarse - Medium - Fine Bubble Diffusers –
Membrane & Ceramic - Environmental Dynamics Inc
Blowers-Positive Displacement – Turbo- Regenerative –
Sliding Vane – United Blower, Inc 
MBBR &IFAS  – Headworks Bio

WASTEWATER MONITORING AND CONTROL 
Aeration Control and Energy Cost Reduction - Biological 
Nutrient Removal - Phosphorous Removal –
Chloramination - Chlorination/De-Chlorination -
Nitrification/Denitrification - SBR Control - TOC 
Monitoring - UV Disinfection Control  – ASA Analytics Inc

WASTEWATER TREATMENT CLARIFICATION 
Polychem Chain & Flight- Scum Pipes – SedVac Sediment 
Dredge – Tube Settlers – Trickling Filter Media –
Submerged Process Media -  Brentwood Industries
Rectanglar & Circular Clarifiers – Solids Contact – Plate 
Settler – Monroe Environmental Inc

TERTIARY FILTRATION - WATER REUSE - PHOSPHOROUS 
REMOVAL - Disk Filtration  – NOVA Water Technologies

BIOLOGICAL TREATMENT/ BNR 
Conceptual engineering design - equipment fabrication  
Bioworks North America Inc

GRANULAR MEDIA FILTRATION 
Filter Upgrades & Retrofits – Underdrain - Backwash 
Troughs – Panel - Air Scour Systems  – AWI

WASTEWATER MIXING 
Anoxic/Anaerobic  Mixing – Mechanical  Aerators –
digester mixers – sludge mixers – polymer mixers –
digester mixers  – Philadelphia Mixing Solutions Ltd

CONTROLS AND INSTRUMENTATION 
Lift Stations - Booster Stations - Ground Storage and 
Elevated Tanks  - Well Fields  - Chemical Feed - Hydro-
pneumatic Tanks  - Telemetry Systems – Screens –
ICS Healy Ruff

SLUDGE DEWATERING – THICKENING- CLARIFICATION-
FILTERATION-SOLIDS CLASSIFICATION-SEPARATION
Belt Press 1-3 Meters - Table Thickener - Low Flow Belt 
Press - Phoenix Process Equipment Company

PUMPING &GRINDING
Engine Driven and Electric Driven Pump Around and 
Bypass Pumping Systems – Pumping Services Inc 
Vertical Turbine- End Suction - American-Marsh Pumps 
Wastewater Grinders TR-Muncher - Moyno

MOTOR CONTROL & STARTING EQUIPMENT
Variable  Frequency Drives - Motor Soft Start Equipment 
Danfoss North America Inc

MATERIALS HANDLING 
Solids Separation –Vortex Grit Removal - Grit Collectors -
Conveyor Screens - Screenings Washing Dewatering 
Press - Bar Screens - Deep Well Bar Screens - Screw 
Conveyors –
WTP Equipment Corp

DECANTER CENTRIFUGE – Flows 15 – 400 GPM –
NOXON 

Manufacturers' 
Representative for Process 
Equipment, and Pumping 

Systems, serving New York 
Metro, Long Island, Hudson 

Valley, and New Jersey 
for  45 years

We represent the 
manufacturers recognized as 
the best in the business plus 

provide the value-added 
technical  and field  service to 

assure your success



New York has over 6,700 natural bodies of water, more than 70,000 
miles of rivers and streams, and 10,000 miles of shoreline. For more 
than a century, we have created innovative solutions to protect and 
preserve these waterways for generations to come. We’re the one � rm 
with the focus, local capabilities and global water expertise to meet 
your current and future needs.

Together we can do a world of good.

It’s not just our business, it’s our responsibility.

www.arcadis-us.com 

Imagine the result

Brooklyn • Buffalo • Clifton Park • Fairport • Long Island City • Massena • Melville 
Monsey • New Hyde Park • New York • Rochester • Syracuse • White Plains

continued from page 36
human waste  (i.e., excreta), blood, and other potentially infectious 
materials are routinely released into sanitary sewers. Wastewater 
handling processes in the United States are designed to inactivate 
and remove pathogens, such as Ebola. Workers should follow the 
guidelines below to prevent exposure to human pathogens, includ-
ing Ebola virus, when working with untreated wastewater.

Personal Protective Equipment (PPE)
Workers handling human waste or sewage should be provided 

hand washing facilities at the worksite, PPE (described below), and 
training on how to use this PPE. The training should specifically 
address methods for the correct and safe removal of PPE to pre-
vent workers from contaminating themselves or others during its 
removal. Trained workers should demonstrate both knowledge of 
the appropriate PPE they will be expected to wear and proficiency 
in its use. If using a respirator, the worker should be part of a respi-
ratory protection program that includes medical clearance and 
fit-testing under OSHA’s PPE standard (29 CFR 1910.132). Workers 
should wash hands with soap and water immediately after removing 
PPE. Leak-proof infectious waste containers should be provided 
for discarding used PPE. Guidelines for dealing with potentially 
infectious waste can be found at http://www.cdc.gov/vhf/ebola/hcp/
medical-waste-management.html and https://www.osha.gov/Publications/
OSHA_FS-3756.pdf

The following PPE is recommended for workers handling untreat-
ed sewage:
• Goggles or face shield: to protect eyes from splashes of untreated 

sewage
• Face mask (e.g., surgical mask): to protect nose and mouth from 

splashes of human waste. If undertaking cleaning processes that 
generate aerosols, a NIOSH-approved N-95 respirator should be 
used.

• Impermeable or fluid-resistant coveralls: to keep untreated sew-
age off clothing

• Waterproof gloves (such as heavy-duty rubber outer gloves with 
nitrile inner gloves) to prevent exposure of hands to untreated 
sewage

• Rubber boots: to prevent exposure of feet to untreated sewage

Basic Hygiene Practices
• Wash skin with soap and water immediately after handling sewage, 

or any materials that have been in contact with sewage.
• Avoid touching face, mouth, eyes, nose, or open sores and cuts 

while handling sewage, or any materials that have been in contact 
with sewage.

• Wash hands with soap and water before eating or drinking after 
handling sewage.

• Remove soiled work clothes and do not take home to launder. 
Launder clothing at work or use a uniform service.

• Eat in designated areas away from untreated sewage.
• Do not smoke or chew tobacco or gum while handling human 

waste or sewage, or any materials that have been in contact with 
human waste or sewage.

• Cover open sores, cuts, and wounds with clean, dry bandages.

References
1. McCunney, RJ. 1986. Health effects of work at wastewater treat-

ment plants: a review of the literature with guidelines for medical 
surveillance. Am J Ind Med 9(3):271–279.

Ebola virus

bi
gs

to
ck

.c
om

 im
ag

e

2. Khuder, SA, Arthur, T, Bisesi, MS, Schaub, EA.1998. Prevalence 
of infectious diseases and associated symptoms in wastewater 
treatment workers. Am J Ind Med 33(6):571–577.

3. CDC (Centers for Disease Control and Prevention). 2011. 
“Guidance for reducing health risks to workers handling human 
waste or sewage.” http://www.cdc.gov/haiticholera/workers_handling-
waste.htm. Date accessed: November 2014.

4. WHO (World Health Organization). 2014a. “Infection preven-
tion and control guidance for care of patients in health-care 
settings, with focus on Ebola.” Date accessed: November 2014.

5. WHO. 2014b. “Safe management of wastes from health-care 
activities.” 2nd ed. Chartier Y, Emmanuel J, Piper U, Prüss A, 
Rushbrook P, Stringer R, Townend W, Wilburn S, Zghondi R, eds. 
http://apps.who.int/iris/bitstream/10665/85349/1/9789241548564_
eng.pdf?ua=1. Date accessed: November 2014.

6. WHO. 2014c. “Ebola virus disease (EVD): key questions and 
answers concerning water, sanitation and hygiene.” http://www.
who.int/water_sanitation_health/WASH_and_Ebola.pdf?ua=1. Date 
accessed: November 2014.

7. Weber, DJ, Rutala, WA. 2001. “Risks and prevention of noso-
comial transmission of rare zoonotic diseases.” Clin Infect Dis 
32(3):446-456.

38   Clear Waters Spring 2015



New York has over 6,700 natural bodies of water, more than 70,000 
miles of rivers and streams, and 10,000 miles of shoreline. For more 